

# ECORRCRATE<sup>®</sup> CRUSH TEST

## KAPSTONE Test Lab

September 5, 2013, Longview, Washington



### CRATE SPECS

55.25 X 40.5 X 23 CUSTOM ACHILLES ECORRCRATE  
Standard ECORRBOARD  
Patented water resistant exterior  
Two internal ECORRBOARD inserts 40.5 X 23 to support film roll  
Standard wood pallet base

### TEST RESULTS—28,405 lbs

The wood pallet base deflected .26 inches under 28,405 lbs of pressure at which point the test was stopped.

**ECORRCRATE**<sup>®</sup>  
ECO FRIENDLY CORRUGATED CRATE  
**WWW.ECORRCRATE.COM**

Arnold Packaging, 1900 Finishing Mill Road, Baltimore, MD 21219 855-276-6537  
Patents Pending